JET PROPULSTION - 1. Jet Assembly

JET PROPULTION - 1. Jet Assembly

Jet Pump Assembly

Ref
#

Part #

Part Description

Unit
Price

Qty

Price

Add

Part Picture




110-0802-0000 |jet Induction pipe $28.00 $0.00
110-0803-0000 zg?t;bsee;‘i"r’]; Sst/?:tgr:e ceals | $148.00 $0.00
110-0807-0000 |nozzle $28.80 $0.00
110-0811-0000 |drive shaft $20.00 $0.00
110-0846-5031 |drive shaft boot $0.00 $0.00
110-0812-0000 |mechanicai seal set $28.00 $0.00
111-0808-0000 [steering nozzle $22.00 $0.00
000-0000-7156 |washer $0.40 $0.00




9 [000-0000-7081 (M6*115 bolt $1.10 0 $0.00

10 |111-0875-5065 |steering rod $3.80 0 $0.00

11 |000-0000-7117 |locking pin $0.50 0 $0.00

JET PROPULTION - 2. Drive Shaft Seal Set

Drive Shaft Seal Set

JET PROPULTION - 2. Drive Shaft Seal .

Unit

Ref # Part # Part Description .
Price

Qty | Price |Add

Part Picture




110-0847-3020 |corrugulated boot - 1 $5.50 $0.00
110-0848-8032 |graphite seal $6.00 $0.00
110-0849-3026 |corrugulated boot - 2 $6.50 $0.00
110-0850-8033 |alloy ring $6.00 $0.00
110-0851-3108 |"O" seal ring $0.50 $0.00
110-0852-5029 |alloy slipcover $4.00 $0.00
110-0853-8091 |clamp $0.20 $0.00
110-0846-5031 |drive shaft boot $2.00 $0.00




JET PROPULTION - 3: Stator

Stator

= 10

12

JET PROPULTION - 3: Stator

Ref # Part # Part Description thr?clte Qty | Price | Add Part Picture
1 |110-0830-2006 [stator house $32.00 | O $0.00

2 ]110-0805-3115 |lip seal $5.00 0 $0.00




3 [110-0831-5070 |stator shaft $20.00 $0.00
4 1110-0832-8035 |bearing $6.00 $0.00
5 ]110-0809-2005 |impeller $58.00 $0.00
6 [110-0841-3019 |impeller seal $1.80 $0.00
7 ]110-0842-5072 |impeller anti-loosening nut | $6.00 $0.00
8 [000-0000-7037 |M5*16 Philip bolt $0.60 $0.00
9 | 110-0843-4012 |shaft washer 1 0

10 | 110-0833-5107 |cooling water outlet elbow 1.6 0




11 | 110-0836-1057 |cone 5 0

12 | 110-0837-3107 |"O" seal ring 0.5 0

JET PROPULTION - 4: Steering Nozzle

Steering Nozzle

4 7

S5/

L]

j

eNi




JET PROPULTION - 4: Steering Nozzle

Ref # Part # Part Description Fl)Jr?;te Qty | Price |Add Part Picture
1 |[111-0871-1058 |steering nozzle $4.80 0 $0.00
2 | 111-0872-4016 |steering nozzle bracket $3.80 0 $0.00
3 |111-0873-5016 |M8 nut $2.20 0 $0.00
4 | 000-0000-7011 |M5*14 bolt $0.44 0 $0.00
5 | 000-0000-7109 [locknut $0.41 0 $0.00
6 | 000-0000-7096 |washer $0.30 0 $0.00




